The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



R

- g Cummins = ParsCatalog - .
. Power \ Coalany

‘Systems

) oo KT38 S S
. KTA38 . -
- -~ KTTA38 =
PMG Generator Set

RN

TET

Redistribution or publication of &
by any means, is strictly prohibited.



o R .
4 : .

: . ¢ o ‘ 1
o7 Ipdex-ooher s s

b : aee U
Lo Lo o , » . X
A o ©GRID . : GRID
Adapter, Generaton........... B17, B19, B2 Harness.""Eng]'nc e As’
Atarm Module.. ... ... ..coucunnn. cia Harness, Engine Gantrol ....... I Cip, Ci2
ATEarnatOf L i e s m et AB © Marness, fenerator Cantrol .... C14,C18
Ammeter "= AL ... B, C8 Heater, Generator.........ceovs B13, B16
Ammeter - DG .. ..., [ : G10,C12 Heater, Water, ...... o vunnn-u., A0, A12
: Horn, Electrical .............. cie,
Belt., Orive ....... ' : AB .
foard, AutoStart....n © €i7.C18 Indicator. Air Service ........ AB
Board, LED Lights ............. C6 . t
. . Meter., Hour ........ PO G10.C12
Cap, Radiater .. .........--... AE - )
Gleaner, Air - Extra Heavy Duty AB Regulator, VYoltage ........... B13,B15
Cleaner, Alr - Heavy Duty ..... A8 Relay v Ci7.C18
Cleaner, Air - Indoor........w A3 Rotor, Exciter ............... B17, 819, B21
Cleaner, Air — Qutdoor....... [P Al Rotor, Generater ............. Bi7, B18. B2
GContactor, Heater ............. Lo AR .
Control, Engine .......... ‘d‘w,mz Sender, Pressure - 011 ,,..... AB
Control, Generstor Ser ........ . ba Sender,, Temperature .......... A8
Contral, GEMEraEOr .. .......... gﬁ'cg STAFEEr ... A6
Contral, Overspeed ............ 81 :hg Statgy, Exciver ......... ... .. B13, B1s
Controller. Governor ......... 161C18 Stator, Generator ............ B13, B
- oo Switch, Heater Control ........ A22 e
o Disk, Drive . ....viovon.n. B17, B18. B2 Switclh,‘Magnetic ~ Starter ... AB
. \ . Switch, Pressure - Oil17..... .. AR
+ Element, Air Cleaner,....r.... a8 Switch, Selector ............. CE. C8
" Element. 0i1 Filter .....7.... A8 " Switeh, Temperature .......... AB
Exe¢iter, Permament Magnetr . ... B20 ‘
. . Tachometer . .......... ... .- C10.C12
Filtar, (Fuel ... .............. A8 "Transducer, Temperature - Water AS
Filter, 'QiF ... ... .. s A8 Trensducer, Watt ......... Gia
Filter, Water .....,;pc-ocr-cnu- AS Transducer, Pressure - Qi1 AB
Gauge, Pressure - Gﬂ ......... 10,612 Transformer, Current ......... Ga
Gauge, Temperature ........... G, Gz - : N
GENErBLOrS . oo eer e e 811 Voltmeter ........... ..... CB.C& C10, C1z
Generator Size Table ... ... BE, BY .t ce
Guard, Belt ............. AB Wattmeter ...... P ce
;'im wr
&
: - ®
b g'/ . b . i
H ‘f k3 .
i . “u .
i . : '
'F 0
J'
T .
) *

Redistribution or publication of this document
by any means, is strictly prohibited.




&}

ot .
. Introduction ' o g
. . L

This Parts Catalog applies to the Qenerater Sets Listed below. The #llistrations are
arranged in groups of ralated items, and each pary, or asaembly e identified by al
Reference Number, Al]l pirts illustrated are typical, and unless otherwiss mentioned
in the description ¢olumn the parts are interchangeablé between models, ODual Partwo.
may -be applicable; GPS are Cummins Power Systems assigned Part Numbers and CEC -are the

Cummins Engine Company asigned Part Numbers.
A}
These typical -i11ustratio}ns are subiect to change and reflect anly the latest replace-

ment parts arrangement. The Right and Left sides of the Generator Set are devermined
by FACING the .FRONT of the Set (Engine Radiaror End) -

Set Data Table

-
ENGINE I0. No. GEN SET I0 Na. RPM RATING BATTERY VULTAQE
R TIT Nore 2
KT38-G* & xxxkT@ - § 1800 RPM/ 1500 RPM 24 WOC ¢
KIAZB-GFF XERKTA® - % 1800 RPM/ 1500 RPM 24 vOC
KTTA38-GFF SAKTTE - § 1800 RPM/ 1500 RPM z4 YDC
. -
Mote:l * ~ tetter 5 for Standby. Letter C Fo# Gontinious Duty applications
Note:1 # - Number 1 thru ¢ used to dencte¢ size varatioms.
Nete:2 x -~ Mumbers used to dencte kW ratirngs: eg: 230 mea/ns 230,000 fwatt set.
Note:2 8 - Number used to denote size varations, '
NOTE:2 § - Numbers and a letter used te provide cmn&‘igur/fatimn identificacian.,
! 1 1
Electrical Data Table
A
VOLTAGE .
LOW ¥ HIGH ¥ HERTZ WIRE PHASE NGTES
190/110 3BC/7219 60 12 3
208/120 416/220 60 12 3
220/127 4407254 60 g 12 3
230/133 460/268 60 12 3
. 240/139 48G/2177 6 iz 2
1307110 380/219 1) iz 3
Fva/115 . A00/231 50 12 3 “
. 2087120 4168/240 50 12 3

Engine Replacement Parts
-

The External Erjlg.ine Compmments .added or modiffed during the Generatar Set Assembly and

most General Maintance Items are identified in this Parts Cataleg. For Internal Engin
FParte and Components not covered herein; refer to the applicanle Cummins Engine G Oriv
Parva Catalog. ' 5

Redistribution or publication of this document
by any means, is strictly prohibited.



‘General iﬁiprmaﬁon

I

N

e

For parts or service, contact the distributor from whem you purchased
this eguipment or refer to the nesrest Authorized Cummins Distriputor.

St

ATo aveid errors or delays in filling your parts order, “always give the
£ull MODEL, SERIAL and ID No. from the nameplate.

v

AC Genera{or Set
Mod@l. -

‘é%& '
Kt ) kva pf phase
voltage © amps -~ i ®
) duty . _ overload
rom-. . hz )
* class of insulaticn pmq voltage |
¢ ‘;ieid 2mp max : field voltage max -

generator model no.

voltace reaulator model ne. K

.- I0 no.

qenerztor set serial no.

Bs5000 ) ) NEMA

For harsduy reterence, insert "YOUR"” LT
namepiate information in the spaces above.

N " [AWARNING]

TAKE ALL NECESSARYLPRECAUTIONS WHEN QﬁECﬁING OR CBANGING ENGINE DiL
NOT TO INGEST, BREATHE THE FUMES CR CONTACT THE OIL.  USED ENGINE OILS
HAVE BEEN IDENTIFIED BY FEDRERAL ARD SOME STATE AGENCIES AS CAUSING=CANCER.

AWARNING!

. TAXE ALL. NECESSARY PRECAUTIONS WHEN HANDLING,ENGINE GASKETS. DO NOT
A INGEST, BREATHE, OR. CONTACT DUST FROM GASKETS. USE ADEQUATE VENTILATION

AND WEAR PROTECTIVE GLOVES, MASK AND CLOTHING. ASBESTOStRAs megNication of this document
FREUTTITOA nw roArmA AN sRue eYATE astuetee ac sy smarsycsetrictly prohibited




.
Y
=
P
|
o

o
E
o
Q® -
B -
Q-
., =W
Rlad
o
[ S
T
e =
. "B
-
-
T
U S
A x
B
| -
e

KTTA

g

Redistribution or publication of this document

by any means, is strictly prohibited.



L g

IDA‘

- NoTES;

Left swe T e

.ﬂ@ pen e ' Lot

Clges gy ot ' -
| pART Na.‘_;‘.‘USED DEISCMPTION B

-"!‘is o
4

" REF-- ~—60041ﬂg System - Radxatar [Selact componants as requ:red)
B L Spec’A & B&D .
- R Epec
R 1 KTA38G1 (Eearwar&# 53006~ 3PA}
| © KTA38G7 (Bearwardi 53906-3F)
"1 . KTTA38G (Bearward# 53906-5PA) 5
Lo Cap, Radiator {Seélect as applicable) R
1300523 : P 7 PSI {For 2" Fi11 Tuke) *
130-2981 i ¢ 7 PSI {For 3% £i11 Tube)
130-3398 1 14 PS1 {For 2" Fi11 Tube)
. - "Radiator {Includes Front Guards Excludes Cap)
' Spec A B & D
. Standard Cooling 40" c/xoo F s T
3050214 1 KT38G with Dry dr Wet Manifold
3050214 i KTA38G1 with Dry Manifold
3050213 1 KTA3ZBG1 with Wer Manifold
1
1

3050213 - KTA38G2 with Dry or Wet Manifold
v, 3050213 KTTA38G with Dry Menifold {No wet Manifeld Application)
Hi Ambient Cooling 50°C/125°F . .
= KT38G with Dry Manifold ¥ .
- KT38G with Wetr Manifold e

- 3050214 1
" 3050713 i
3050213 1 ' KTA38G1 with Ory or Wet Manifold
. 3050213 1 KTA38G2 with Dry Manifold
3950212 i KTA38G2 with Wet Manifeld .
3050212 1 KTTA38G with Dry Manifold (No Wet Mah1fo}d Applicationd
' Spec C
.o . Stahdard er Hi Ambient Ceceling
13G-3402 ™~

1 KTa38C1 with Dry Manifold
130-3403 , 1 KTA38G2 with Dry Manifold .
130-3404 % KTTA38G with Dry Manifeld
! v G Belr, Orive (fan)
Spec A& B &D R
3003467 1o AT Models
, Spec € k
* 73003243 p! KTA3ZBG1 & G2 .
3003341 1 KTTAZRG
Alternator Charging Components
101-1846-D% 3016827 1 Aiternavor {35 Amp, 24 VDC)
130-3317-01 201986 1 Pulley, Orive
511-0163 3040283 ? Bely, Drive
Note 3 Filter, Water - W/Corosicn lnhibiting Chemical DCA4
130-3537 1315168 [ N Service .
130-3541 3318318 4 ¥ Pre-Charging "
122-0526 331332, 2 Filter, Qit - Bypass
. Cebles & teads
4160412 z Csble, Battery - Jumper
416-0444 4 Cable, Batrecy (44" Lg)
4160680 2., Lead, Electrical
' Starter, 24 VOO
3010125 2 Standard
307-2621-02 3050697 1 Switch, Magnetic
Y . *

. 12 :\‘
1. Spec"A* & B & D Cooling Systems Assembled by Cummins Engine Campany, for
replacement components refer to the applicable Engine G-Drivé Parts Manuals.

2. Spec € Cooling Systeme Installed at Cummins Power System Fac1t\t1es and is ’

" Supplied by Bearward. Conmsult with Bearward for additional replacement components.
BEARWARD ENGINEZRING LTD USA Offdce: BEARWARD RADIATOR k
Main Reoad, Far Cotton : foute 22 Bex 187 - :
Northampron, Englard N4 @HU Fleetwood, PA 189522

P . . 215-844-0017

3. Replacemert cariridges recomzend and shou1d ke used in ideu of the Originzl o

Engine Factory lnstalled Iteh which containg a Pre=Charge amount of DCA or

DAL Chemical, Repiacement with Pre- charge Cartridge may overioad-the Cooling

System and cause coolihg system wf9b1ems Rednﬂnbunon or publication ofthm document

- . by any means; is strictly prohibited.



™ " L N W ) -
. i - P + . i s
- - - Externa) Engine Components =
e . o _'Right Side . ) . "
! B . ‘ W L ‘$ -
o /3 ¢ j
td A . - “ K N e 4 5 "0
p [ ' o
\ " TR
+ - PR 3 ® . -
€. --
T L
0 . . . 1
T (. B
h i ! \ )“EM ’
TLLE H"' I.' 1‘;&
'

j‘;p“

Lo as: ) Redistribution or publication of this document
: by any means, is strictly prohibited.




External Engine CGomponentss '
Right Side ‘ R '

. .
oPS - eS| QTY PART - - B R -
L PART NO.. | PART NO. USED . DESCRIPTION .
. lag-2298 ' 178BESY 2 5 Indicater, Air Restr1ct1an {Inciudes F!ct1ng] .

Fitting, Male - Hex
Cap, Air Clezner

140-12690 2

“14p-2343 3001892 4 ' For 6" Tube Inlet
2
2

)

140-2364 anir00d Far 8" Tube Inlet

o 1ag- 2352 3058481 For 10" Tube Inlet .-
4 Air Cledner -
: KT .KTA3S
140-2264 3026847 2 Indoor
140-2383 3ryTooz 2 Outdpor (8" Inlet Tube) e
140~2344 3001893 2 Heavy Duty { Dual 8" Inlet Tubes) ’
©140-2345-01 30103C6 2 Extra Heavy Duty {Boxed Screened Inlets)
5 . : Air Cleaner Element(s)
KT.KTA38
140-2402 301c842 2z Indoor & Curdoor
140-2408 3013212 ? Heavy Quty Primary
140-2407 3013213 z Heavy Duty Safety
e 140-2403 . 3013214 2 Extrg HMeavy Duty Primary
140~2401 3013215 2 Extra Heavy Du‘y Safety
[ Adr Cleaner ' ., »
KTTA28 b
140-2413 Y050458 2 Indoor {Disposazble;
) 140-2343 3058474 2 heavy Duty (10" Inltet Tube)
A &ir Cleaner Element(s)
% KTTA38 “+al
140-2411 3ue0222 2 Heavy Duty Primary .
140-2412 3050223 2 Heawy Duty Safery . v
& 8 122-0757 3310159 4 Filger, Qil 1 ‘a
. § 149-2232 299? E 2 Filter, Fuel
10 ‘“Switch & Harness - Low Coolant Level
308-0579:03 30, 031 1 Switch, Low Coolant Level
33g~ 2356‘%@H3 5125 Harness, Wiring - Switch
338-2393 3030414 1 Harness, Wiring - Extemsion
11 - Switch, Sender & Harness - Engine.Coolant Temperature Items
302-1854 3018238 2 Trznsducer (Sender) - Temperature (A}l Specs)
B Note 1 : Spec &, B & C OLD STYLE (Nasaon)
" 309-0570 JCIAEEE i Switch, Temperarure -~ plarm. Low Temp (2 Wire Harness)
309-0S65-04 3048725 1 Switch, Temperature ~ Shutdown, ki Temp (2 'Wire Harness)
308-0572-02 3048727 i Switch, Temperature - Alarm & Shuzdown (4 Wire Harness)
Hote 1 . Spec A.B,C & D NEW STYLE(Robert~Shaw); Spec A,B,C Reguire
. Adapter Marness fer interiace with Engine Wiring Harness)-
K 309-0596-06 3056355 1 Switeh, Temperature - Alarm {u/fw 338-2471 Forked Harnmess)
308-0596-04 2056353 1 Switch, Temperature - Shutdown (u/w 338~2471 in Qual Switch
: N Applications or with 338-2473 Harngss n Single Applicatien.
336-2471 3066834 1 Herness, Wiring (Spec A.B.C Sirgle Switch Applicetion)
338-2473 IOGEHID 1 . Harress, Wiring - Forksd (Spec A.8.C Dual Switeh Application)
12 .- Switcn, Sender & Harness - Engine 031 Pressure
202-1853 3015237 1 Trangducer (Sender}~ Pressure (All Specs)
Hote 1 Spec A, B & C OLD STYLE {Nason)
i 308-0865-01 30X4Bc4 1 Sw1;ch = Shutdown with 3 Wire Harness [12PS1)
" 309-0588 3034863 1 Switeh ~ Alarm & shutdown with 4 Wire Harness {12/18PSI)
. Note 1 ' Spec A,B.0 & D NEW STYLE (Robert—Shaw): Spec A,B.C Require
¥ - Adapter Harress for interface with Engine Wiring Harness)
3H9-0595-02 3056344 1 S$witch, Pressdre - Alarm [u/w 338-2470 Forked Harness)
309-0595-03 2056345 1. Switch, Pressure = Shutdow® {u/w 33B8-2470 “in Dual Switch
v ﬁpp?1cat1on ar with 338-2472 1n Single application)
338-2472 3CEBRID 1 Harness, Wiring,(Spec A B,C Single Switzh Apslication)
33E-2470 ICLERIE i *Harness, Wiring {Spec A, B.C Dual Switsh AapllcatlunJ
13 . Harress, Wiring - Engine a
338-2382-01 3053027 1 Spec A, B & Co
# 338-2502-01 3062871 i Spec D

k1

AT NTHEs flegiew Style Switnhes introducted Uur1ng Spec B & © Gen Set Assembly and Standard on Spec D~
ae ] fien Seis during 1288, Repiacemeng of old seyle [NASONM) 11eﬁReﬁﬂ§hwbmaoawqﬂpubﬁoammTreﬂﬂm$ document
items Recommended bv Cummins Enaine Companv Encineering. by arty means, is strictly prohibited.




‘.&‘
" 40ugl Engine Coolant Heaters

sy

o

by any méans, is strictly prohibited.

Spec. A & B & D
(Watlow Type)

g

K



Dual Eng1ne CpoTant"Heafé?s. .
‘Spec A & B & D - o
(Watlow Type) '

I

C r b}
W 4 REF CPS GEG QrY PART
HO, . PART NO. PART NO. USED -, DESGRIPTIDN
s 1 3 2 Hese Aﬁsemb]y - Oi] Pressure [Setect a2 required)
'\ 501-0537-03 AS403255° 7 3z Lg . . _
: © AS4040S3 - 40" 1g . ' e
BQ1~0537~07 AS40508S 50" tg . -
Lo 501-0637T-26 AS4080%5 60" Lg
-2 502-1043-01 6B13% 4 Elbow, Pipe - Male, 90 DEG
3 503-1603 4382BA 8 Clamp, Heose -
[:4 503-1602 3027706 4 ‘Hose, Rubber . v
] 13043339 3060BCY 1 Tube, Water
6 130=-3340 3060900 1 Tube, Water v
7 503-1603 . 438284 g Clemp, Hosez ; ¥
8 200517 2 Hose, Rubber d
. % 3056751 1 Tube, Water
1¢ t 3009805 . 1 Hose, Rubber
11 - 153403 2 Mipple, Fipe - Half
12 © o, 3056238 1 Teg, Pipe £
13 -, LE-l 1 Kipple, Pipe ,
14 ) ; $906C 1 Elhaw, Pipe - S:reet - 90°
15 3056257 1 Elbow, Pipe - Streer - $0° (Used on some installations)
18 Note 1. 2 Haater, E]ectrica] ~ Conlant {Includes Thermostat, Drain Cack.
W Mounting Nuts and may or may not include gressure switsh)
. . wWith i1 Pressure Switch
‘333-0380-08 3053979 : - 120 VAC, 4000 MWatt .
3334038504 3056}54 480 VAC, 4000 Watt . .
Without 011 Pressure Switeh , ’
333-0413-0% 3063820 130 VAC, 4000 Wartt
333-D413-08 3063473 208 VAC, 4000 Warc i
333-0413-10 3063631 480 VAC, 4000 Wartcg
! Attaching Parts for Hearer
8000222 5114 4 Screw, Gep - Hex Head {1/4-20 x 3/4"}
ss0-0101  ss00  ® ¢ washer, Lock - Sprang 11/4")
£07-0608 3035083 4 1solazar,fVibration
402-0609 3633084 & Istlator, Vibraticn .
17 504-0003  $923E 2 fock, Drain_{1/4 NPT)
18 130-3188 3058755 2 Bracket. Mourting - Hearer "
Attaching Parts for Bracket T
goc-0210 1030 8 Screw, Gap - Hex Head (3/8-16 x 1-144") Ce
. 850-0103  $604 B Washer, Lock - Spring (3/8") ot <
¥ 871-0028 5254 B Nut, Hex - Brass (2/@-18}
19 3063478 z Switch, Control - Hezteh, [Includes Contactor, Ground Lug and Box}
20 : 3063477 1 Contactor (50 AMP, 3 Pch% APST, 120 veg Goil)
21 Note 2. 1 Lug, Ground
22 Note 3. . i Box, Elactrical ¢
23 30634786 ? Bracket, Mounting - Box
Artaching Parts for Braekdte
B00O-0222 8114 8 Screw, Cap, - Hex Head (ifd- 20 x 3/4%)
850-0101  S500 8 Washer, Lotk — Spring [§/4")
£62-0031  s224 ° 8 . Nut, Hex (1/4-20) .

~NOTE: 1. Heaters and Controls Manufactured by Watlow Endustriesylne.
Div. 6f Watlow £legs-1z Co Hannibal, Mo,

2. Watlow No 191-16-6-1

3. Watlow No. 303-82-2%-729 . 3 ' .
. e

Redistribution or publication of this document
4 by any means, is strictly prohibited.




F

"

strictly pr&hibited.

[ NN
§7 .
agon ofthis dOCument

It
~

ey

/

utizn or

by any mebhs,is

"~ Redirib

" Spec C
(Kim Type}

4

Dual-Engine Coolant Heaters
:E‘%;;: I



£

e

REE, -
NO. PART NO.
1 §01-0199

7 - 5D5-0037
.3 505-0104
4 507-0193
5 505-0007

6 508-0098

T 505-0059

8 502-0054

o g 503-0398
! 503-0749

11 505-0759
12 “136-2200

13 505-0324
14 505-0132
15 .505-0438
15 ‘Aaalﬁocgg’
1t
‘a\uszsﬁossi
2-0014,
ﬁ iggg—olag
ig
399¢0a90
309-0253
19,  505-0004,

\

207 309-020%

# o
WY BA-0078
% 854-0g3F

21 Boo-0bds
22 870-0212
23 333-0224
24 S524-0003
25
333-0143
333-0164
333-0138
. 333-0190
3330150
333-0183

333-0174 ™

233~01461
333-0144
26 §21-003Q
27 B850-0045
28 BE2-0015
28 1301181

307-1460
f 307-1164

CEC

" PART NO.

3178301
3177556

Dua1 Engine Lootant Heaters - i
- Bpee ¢ '
C{Kim Type)
qTY PART . .
USED DESCRIPTION '
H Line, Fuel - Flexible
S Elbow ~ 90 Degree {1/8 NPYT)
1 Nipple, Pipe ~ Close {1/B NPT x 1-1/2"}
4 Adaptar, Hex - Pape to Line
2 Bushing. Reducer < Hex (1/4 Netv x 1/8 NPT}
1 Nipple, Pipe - Clese {178 NPT 'x 3/4") p
1 Ted., Pipe {1/8 NPT}
2 Elhow, Pipe ~ Street, 90 Begree L1/8 NPT)
8 Clamp, Hose » !
AR Hose, Rubber = Bdik {1"I0, x 1~3/8°0D) [Seld in Multi Foot
langths, ordees qﬁﬁé #s regiired]
7 Adaprer, Hose' bl ﬁkpe
2 Adapter, Hese with Flange {Used on some applications)
2 Seal - Rectangular Ring u
1 Wipple, Pipe = Half (3/4 NPT x 2%} "
1 Elhow, Pipe - Streeg, 90 Degree (3/4 NPT) k]
i Nipple, Pipe (374, Nﬁ% x 8"}
iz Clamp, Cable |
Terminals .. ’
4 Hut, Wire
8 Lug, Terminsl - Ring [410)
8 Lug, Termimal - Ring (#3)
Switch, Thermostatic
2 100" - 120° Fahrenhe:t
2 120" - 140° Fahrenhei:
] Nipple, Pipe - Close (3/4 NPT x 1-1/2")
2 Switeh, Pressure — M ;
Atrtaching Parts for Switch
8 Screw, Machine - Round Head (48-32 x 1/2"}
8 Washer, Lock - ET (#8)
4 Screw, Cap - Hex Head (1/4-20 x 1-1/4")
& Nut. Self-locking - Hex {1/4-20)}
2 Bracret, Support -~ Pressure Switeh
2 Cock, Dran
Heater, Electrical
2 4000 Wart, 208 VAC - 1 Phasse
2 4000 Watt, 208 VAC - 3 Phase
2 400G Watt, 240 VAC - 1 Phase a
2 4000 Watt, 240 VAC - 3 Phase "
2 4000 Wetr. 277 WAC - } Phase o
2 4060 watt, 380 VAC - 1 Phase : #
2 s ) dQOO Waty, 380 VAC - 3 Phase b
z#7 ‘W 20b0 watt. 480 VAC - 1 Phasg
2 4000 Wary, 480 VAC - 3 Phase
a " Sc*ew Self-locking -~ Hex Head (5/16-18 x 1-1/4")
8 asher, Lock - Spring (5/18")
B Nut hex (5/16-18) 5
4 Brackar. Mounting B
Contactor

230 VAC, 3 Pale
480 VAC, 3 Pole

P R

Ia,

¥ N
R

BTV

- Redistribution or publication of.this document
by any means, is strictly prohibited



- GENERATOR SEGCTION . o
; ' ’
Y‘V’i :
. Table aof "Contents : ST
S s [ R '

% . 1 - i

A ‘ ) - ' H %

. - X ' ' .‘ . 3

4 ‘ 1 ‘ '
- i,
{ . ' ) b
4 ) lLI . . El
- Generator 5ize Table SPEC A & B &'0 ......... e R
Generator $ize Table SPEC C ..... N O N TP P
Generators.~SAEQ/SAET8 ..... e e e e '35,
I - 1
Generator Stator Section [Frame Size 6] ..ivevninan.nn X |
Generdtor Stator Section {Frame Size 7] ... .ueiiineenneinn., we. 39
* Generator Rotor Section [Frame Size §, SfAEO/SAE1B}..‘ ........... 41
i Generator Rot#r Section {Frame Size 7T, SAEQ/SAETB]........c..v.. 43
» : &
', Permanent Magnet Exciter ...... b e Qo .o 44
e . & "
" X
) ' .
. ;
-
w h
ity
. L &
i -
9 .
v -_-.Q\
! N AN %
‘\’ & ' h?
. . . )

Redistfibution or publication of this document
. by any means, is strictly prehibited.




GENERATOR -TABLE -

[document

ST SPEC A & B & D ¥
- ' . " = '
i - !.. b '
' C = Low Range Generators . ,
f ' - = VOLTAGE AT 60 HERTZ AT 80 HER3LZ
OPTION | FRAME | ADPTR (O1%K | LEAD | kW RATING 380 | 416 449 460 | 480 | 380 400 416
e . CRDE SIZE SAE  |-SAE 190 [. 208 220 230 2490 190 | 200 208
i h3 -
# i
) MEE320 | B AS .0 18 3 Standby 810 | 640 660 880' 700 | 540 550 57Q
Prime Pwr 575 600 625 640G | 8350 | 500 518 525
* ‘ MG8321 & A 0 18 [ Standbf 670 To0 | 140 770 | 8GO 810 630 650
. Prime €25 650 675 Tig ] 730 583 580 6500
L]
* : MGB@ZE L] Q 18 B Standby 150 :1e] 830 BEC | 800 | 880 700 720
: . Prime Pwr 680 730 770 300 220 | 620 840 (1]
“ ¥ * i
' . MG8323 6 C 0 18 ] Standby 800 920 960 | 1000 | 1050 | BOC 825 840
Prime Pwe 820 850 B0 920+ 950« T30 750 T65
) #GA324 3] [} i8 [ Standhy 950 | 1000 | 1050 | 1100 ; 1156 | 875 900 920
- Prime Pwr |. 880 a50 990C | 1020 | 1060 | 8O 825 850
MGB326 € A [« 18 12 Standby G0 700 740 TG [ 8007 610 630 650
Brgme Pwr 625 650 B75 710 7303 555 £80 600
MGR327 ] o 18 12 Standby 150 | 80Q | 830 880 900 680 700 720
) Prime Pwr | 6801 730 170} 800 820 620 &40 | BEO
MGe328 &£ C ¢ 18 12 Standby 880 920 960 | 1000 | 1050 [ 800 825 840
Prime Pwr § B20 | 850 : 880 9201 950 ) 30| TS50 765
MGB329 60 . o] 1871 1z Standby 980 | 1000 1 1050 { 1100 1156 875 Qo0 | 920
* | Prime Ba0 950 890 | 1020 § 1050 800 B25 | 850
MGE330 T A Q 18 3 Standby 1120 | 1175 | 1200 4 1225 [ 1250 | 1000 | 1950 ) 107s
Prame Pwr ] 1030 [ 1075 | 1110 | 1125 { 1150 220 950 975
2 MG8331 T8 0 18 & Staqdby 13000 ] 1350 | 1420 | 1475 {1500 [ 1130 | 1160 | 1180
ki Prame 1200 | 1250 | 1300 ¢ 135C | 1375 | 1030 | 1080 | 1075
. 8332 7C 4] 18 [ Staadﬁ} 1860 | 1700 | 1775 | 185G | 1875 | 1450 | 1525 1 1600
’ . Frime Pwr | 1525 | 1600 | 1650 } 1725 | 1800 | 1350 | 1400 | 1450
Medium Range Generators
i VOLTAGE AT 60 HERTZ AT b0 HERTZ
OPTION | FRAME ADPTR | QISK | LEAD { KW RATING .
CORE  } SIZE SAE SAL 4166/2400 3300/1905
R MGB333 T A Q 18 6 Standby £40 230
Prime Pwr §00 ) 200
A
MGB334 7B Q 18 [ Standby 810 : 650
. Prime Pwr 750 500
MGB33S TC 0 i8 B Standby 1080 860
Prime 1000 800
_ MG8336 70 Q 18 12 Standby 1620 1300 .
Prime fur 15800 Redistribution pr publid®8Sh of this
I i trict] In‘ib_if A_

oYy-att

o
FeahsS;

H i, o
t tHETrY-PoT

O




s
y

BENERATOR TABLE: . __.__ ..

P AN C .+ SPEC C = ' Ty
o : R B | ‘ I o
| o ! : 4 . 8 P ! .
. ' 4 ' . A K L
F ) P .- "
] [
S H
. o : ® 5& oo o 5 .
Low, Range Generators ‘
£ . . . P : -
w4
i , N
. ] - VOTTASE AT 50 HERTZ ™ AT 50 RERTT | ;
OPTION | FRAME | ADPTR | DISK | LEAD | kW RATING-|" 3801 415 | 440 | 480 | 480 | 380% 400 416 e
CODE | STZE SAE | SAT 196 ) 208 ( 220 ].939[ 240} 150 300 | 208 :
. i 0 ‘ ’ I." 1
9MGOO20 | 6 AS 0 16 | 6 |Standoy | 610 | 640 680 | 620} 700 | 540 | S50 [ 870
Prime Pur | 575 | 600 | 625 640 630 ) 500 | 5157 528
gMGO02L | 6 A 0 18 | § |Sstandoy s70| 700 | 7404 770) 800 610 630 650
Prime” 625 | 650 | 675 T10| 730 555 | 380 60O
amM30022 | 6 B o -] 18 | 6" |[standoy 750 | @eo | 830 860 | 9007 @0 | To0 | 720
-|Prime Pwr |- 680 | 730 | 770 { BOC| 820 620 | 640 | 650
Mo0023 | 6 C ° 18 | & f[Standby | 88O | 920 | 960 | 1000 | 1950 | 800 | 825 | a4
Prime Pwr | 820 | 850 | 880 | 9209 950 | 730| 50| 78
eMG0024 | B D b 18 | ® 1 Standoy 980 | 1600 | 1050 | 1100 | 1150 | 875 { 90@ | 920
Prime Pwr | 880 | 950 1 990 | 1020 | 1080 | HOO | 825 | ASO4
9MGoO26 | B A 0 12 ;| 12 | Standby 670 | 700{ 740{ 770| 800 6104 630 | &S50
Prime Pwr | 625 6507 675| 710 730 | 555 540 | 600
aM30027 | 6 8 0 18" | 12 | standby 720 800 | n30| ee0 | soo| &80 | 700 | 720
‘Prime Pwr { 680 ] 730 | 770 BOO | 820} 620 | 640 | 60
9MGO028 | € C o 18 | 12 |$tendby. | 88C| 920 "960 | 1000 { 1050 | 800 { 828} 840
Prime Pwr | B20{| 850 | B8CJ 920: 950 730 750 765
S ‘
eMG0029 | 6 D 0 18 | 17 | Srandey 950 | 1000 | 1050 | 1100 | 1150 | 875 | ao0 |- s20
. Prime ,880 | 950 |, 890 | 1020 1050 | 800 | 825 | 850
MGO030 | T A 0 18 | 6 |Standby 1120 | 1175 | 1200 | 1225 | 1230 | 1000 | 1050 | 107§
Prume Par | 1030 | 1075 | 1126 | 1125 | 1120 | " 920 | 4$50 975
sMGO031 | 7 8 G 18 | & |Standby | 1300 | 1350 | 1420 | 1475 | 1500 | 1130 | 116G | 1180
Prime 120¢ | 1250 | 1390 | 1350 | 1375 | 1030 | lose | 1078
§MGO032 | 7 G o 15 { & |standsy | 1660 | t700 | 1975 | 1850 | 1875 | 1450 | 1525 | 1600

Prime Pwr | 1526 [ 1600 | 1650 | 1725 [.1800 | 1350 | 1400 | 1450

4,
- 5 "

Medium Rapge Generators .
hi
VOLTAGE AT B0 HERTZ AT S0 HERTZ
QPTION | FRAME | ADPTR | DISK | LEAD | kW RATING i
COO0E SIZE SAE SAE C o 4180/2400 3300/190%
Mzeaaa | 7 A 0 18 | 6 |Standby 540 ’ : 430
Prime Pwr * 500 400
mGaaas"] TN o 18 | & |sSfandey 810 - ' 850
A 1 Prime Fwr 4 750 600
Ga3ss | . 1c 9 18 | 6 |Standoy 1088 ‘ B60 -
ag;_ N | Prime 1090 800
wgBass | 10 o | 18 | 12 |standsy 120 100 :
Prime Puwr . 1500 Redistribution pr publick#@ of this document
. b by any means/is strictly prohibited.:




LT . JV‘W”:'%“;: .w?,_. ) T
‘ i © 7 .Géneratgrs

Frames 8 & T L ¢
_SAE 0 / SAE 18 .

) o 1

o oo e ! - o

:Redistribution or'publication of this document
= by any means, is strictly prohibited.




Coo - e - e M pEe

o ¥ : BV : . . o o P
ot e " - . Generators —
V. o . Frames & & 1 o
T - LT it % SAE 0 .f, SAJE 18
. ; T ’
r ) ' :
I ‘ . .
. ’ H
REF  CPS "CEC QY PART
. NO.  PART NO. PART NO.  USED ' * DESCRIPTION
1 . 1 Moduie, Pé?ﬁéaent Magnet Exciter

(See Separate Page for Components)
Attaching Parts For Module

249-0298 4 Screw, Cap - Hex Head {M8 x 16mm)}
249-6218 T4, Washer, Lock {M8) *
249-0315 - 4 Clamp, Retaining

2 Note 1 Generator [Includes PMG Exciter)
. " (See Separate Pages for Stator and Rotor Components}
Attaching Parts Generater Vo Skid
Frame 6 and 7 Spec A & B

Lo

900-0242 5161 4 Screw, Cap - Hex Head [1-8 x 3-1/2")
B50-010% S613 4 Washer, Lock - Spring (1") ¥,
526-0360 146180 8 washer, Flar (1")
370-4045 3025064 4 Spacer {frame 6 aniy)
370-40458-01 125358 4 .Shim '
© %70-4046-02 125357 4 Shim
370~4045-03 125368 4 “Shim P
862-0037 5222 4 Nut, Hex (l-&} !
Frame & and 7 Spec C
" 800-0273 4 Screw, Cap - Hex Mead {1 1/4-7 x 1-1/4")
8500092 [ wWasher, leck - Spring (1 1/4%)
{ 526-0093 4 Washer, Flat (1 1/4")
862-0017 4 Nut, Hex { 1 1/4-7)
Attaching Parts Adapter to Flywheel Housing
. ! Frame & and 7 Spec A & B
s BOG-02238 5145 2 . Screw, Cap - Hex Head (1/2-13 = 1-1/4")
800-0236 - 5108 : 14 Screw, Cap - Hex Head (1/2-13 » 1-3/4")
850-0105 séo8 5 Washer, Lock - Spring {1/2"}
' Frame & and 7 Spec C
BOC-05T6 - 16 Screw, Cap - Hex Head {1/2-13 x 1-3/4", Grade 8)
850-0060 1€ ﬁasher Lock - Spring (1/2")

Atraching Parts Drive Disc to Flywheel
Frame 6 Spec A & Be
% 215-0719 206332 & Screw, Cap - 17 Point Drave {5/8-11 x 1-1/74")
526-Q362 200881 [ Washer. Flat [5/8") '

A

- Frame T Spec A & B .
- 815-0725 206331 [ Screw, Czp - 12 Point Drive (5/8- ‘l * i-1/2"}
! 526~0362 200861 & Washer, Flat [5/8")
Frama 6 and 7 Spec C
BOO-0520 [ Screw, Cap - Hex Head {5/8-11 x 1-1/4", Grade B}

s

Note 1: For replacement Generator pﬂndoe Supp]{ the conp]ete Gern Set nemeplare and Generator
namepiate_data - -- . -

Redistribution or bublication of this document
by any means, is strictly prohibited.



1 N e

I ‘ - ,ﬁe_n:erator* : :
e s , . StatoR Sedtion . U
R : ' Frame \6

Redist!igution or publication of this document
by any means, is strictly prohibited.



® & ; ‘
ot R ) B
@ w ° 9 : ’ b : oo
B + 7~ Generator Y
- by . Stator Section- ) -
oo Frame -6 . . L,
e :
o ﬁ. { .
LN =~
3 REF  GPS CEC Q PART
X NO.  PART RO. PART NG.  USED BESCRIPTIQN
1 Nate 1 1 Lid '
2 . MNote 1 | 2 Panel, Sida .
3 Note 1 . i Panel, Front ’ b
4 Note 1 i Pane), Rear !
5  “Note 1 2 Bracket. Angle )
3 249-0425 2 Lid
Atraching Papts
249-0304 a Screw, Captive
7 Regulator. Voltage
. 305-0770 1 Standard
3N5-0778 1 3 Phase (Usqd with % Phase Sensing Module)
an5-0803 1 Manua’l :
Attaching Parts
249-0398 4 Pillar, Threaded
8 302-3278 1 Madule, 3 Phass Sensing
Atrtaching Parts
249-0398 4+ Pillar, Threaded
9 249-0386 2 Box
10 3056-0822 1 Module, Cverveoltage
' Attaching Parts
249-0295 Screw, Gap — Hex Head {M5 x 35mm)
249-0288 Washer, Plastic [M5}
245-0287 Nut, Hex - Nylon {ME}
11 249-0449 Switch
12 245-056% RFI Suppressor Assy
13 302-1851 Choke

14 354-0031
15 249-0504
16 249-0289
17 249-0424
18 302-1852-02

Resistor, Adjustable
Transformer, Yolrage Sensing
Block, Terminal

Panel, Terminal Block Mounting
Transformer, Current

bt e O D b B v e 00 00 b kB e L) = L L e B B

19 249-0513 Grille, Inler - Air

20 249-0243 Screw, Cap - Hex Head (M1D = 30mm]

21 249-0202 Washer, Lock - Spring (M10}

22 249-0510 GCap, Bearirg -~ Outer

23 249-0447 Circlip

24 249-0204 Screw, Cap - Hex Head {Mi2 x 4Qmm}

25 249-0205 Washer, Lock - Spring (M17) o

26 249-0448 Bearing. Ball

27 249~0245 Screw, Gap - Hex Head (MLD x 50mm)

28 249-020% Washer, Lock - Spring (M10) e

23 24%-0509 GCap, Bearing - Inner

30 249-0445 Screw. Cap - Hex Head (M6 x 85mm)

31 245-0232 Washer, tock = Spring {Mp)

32 249-04710 Stator, Exciter W :

33 249-0527 Bracket, End

34 Note 1 . Stator; Generator (Includes Terminal Studs and Links)}

5 Attaching Parts Stater to Adapter

2490704 g Screw, Cap - Hex Head (M12 = 4Cmm)
249-0205 8 wWasher, Lock - Spring (M12}

38 Heater, Electrigal -~ Replacement
2490671 i 70 watt, 120 VAC
249-0622 % T0 Watt, 240 VAC -

&

Notes. 1 ltems not stocked. replacement available only an sprcial order with

long lead time likely

Redistribution or publication of this document
by any means, is strictly prohibited.




3 el e
ol Generator _ .
. Stator Section )
v co " Frame 1 4

Redistlribu{ion or publication of this document
by any means, is strictly prohibited.



J&‘t‘ A’ Generator
: Stator Se.j'_t‘il‘bﬁ B -

- " S . . Frame 7 e
y . L
ﬁ i %
» ﬁ) . i ‘ . W o
- - 1, B
REF  CPS CEG TY PART
‘ NO. PART NO. PeRT NG. SED DESCREPTION '
) 1 Notel | te! Lid : £ »
i 4 Note 1 T 2 fanei, Side . - e
3 Note 1 : 4l o Panel, Front ' !
4 nota 1 L 1 Panel, Rear ) ' . .
5 Note 1 t 2 Bracket, Angle ¥ | . -
6 249-0428 ! 2 Lid ' . Kl ‘
i Attaching, Parts
249-0304 ' 8 Screw, Captive
T { . Regulator, Voltage
305-0770 ¢ 1 . Standard C
A05-0778 . 1 3 Phase {Used with 3 Phase Sensing Module)
305-0803 o1 . Manual -
o Attaching Parts .
243-0348 4 Pillar, Threaded
8 302-3278 1 Module, 3 Phase Sensing

Attaching Parts

249-0398 ' 4 Bitlar, Thredded
9 249-0295% b2 Baox
10 305-0822 | Module, Overvoltage
vt Attaching Parts
249-0295 "k 4 Screw, Lap - Hex Head (M5 » 35mm) v 0
'249-0288 4 Washer, Plastic (M5)
. 249-0287 4 Nut, Hex - Mylon {M3)
11 249-0449 1 Switch .
12 249-0589 1 RF] Suppressor Assy : e
13 302-1851 1 Choke
14 3540031 1 Resistor, Adjustable

15 . Transformer
302-1884 Voltage Senssing (Used cn Standard VYoltage Generators)
302-187¢€ Iselation [Used on Medium Valtage Generators)

16 245-02B9 8lock, Terminal

17 245-0424 Panel, Terminal Block Mounting

18 ; Transformer, Current

WL

302-1852-01 3 Used on Standard Voltage Generators
302-1852-03 3 Used an Medium Voltage Generato-g
19 249-0583 1 Grille, Inlet - Air
20 249-0243 4 Screw, Cap - Hex Head {MLO x 30mm)
21 249-0202 4 Washer, Lotk - Spraing {M10)
22 249-0510 1 Cap, Bearing - Outer
23 249-044T 1 Circlip "
24 249-0204 8 Screw, Cap - Hex Head (M12 x 40mm}
25 749-0205 8 Washer, Lock - Spring (M12)}
26 7249-0448 1 Bearing, B8all §
27 249-0245 4 Screw, Cap - Hex Head {M10°x "S0mm)
28 249~0202 [ Washer, Lock - Spring (M10}
29 249-0509 1 Cap. Bearing * Inner
a0 749-0438 6§ Screw, Cap - Hex Head (M6 x 85mm} &
31 249-0218 ] Washer, Lack - Spring (M6) N
32 249-0470 1 Stator, Exciter
33 249-047T1 1 Bracket, End
34 Nate 1 1 Stator, Ganerator {Includes Termina) Studs and Links)
Attaching Farts Stator to Adapter
249-0204 ] Screw, Cap - Hex Head (M12 x 40mm)
249-0205 g washer, Lock - Spring (M12}
a5 Heater, Electrical - Replacement
249-0621 1 70 Watt, 170 VAC
249-0622 1 70 Wary, 240 val

T

£
Notes: 1. Ivem not stocked, regplacement may be available anly by special order with a
long tead time likely. . ] ¥

+  Redistribution or publication of this document
by any means, is strictly prohibited.




! C o
O —
ey
0+ %
- o D
&N U W0 '
= 0 T«
® B
SLO®
o o |5
19 4 i W
[~
Ey

ibution or publication, of this document

eans, is strictly prohibited.



ﬂ . i S e Loy ¥
o B v i1 i ) - . . S
3 v ' : ElGenera‘tor‘ o )

Rotor Section -

10 249-0237
11 249-0239
12 249-0238 ¥
13 249-0240

Rectifier Assy [Includes OwcdesJ
UDiode, Forward Polarity

Dicde, Reverse Polarity
Varister

2 h L
{ L SAE 0/ SAE 18 : : . \
%‘ o " Frame 6 B ‘
Co SR e
3 ' u, i
' i 4 : - : s
: e # “. . i -
i | R
° REF CPS CEC QrY PART ) .
NO.  PART NO, PART NO.  USED DESCRIPTION - ‘ .
1 249-053a . o, 2 Screen, Air - pdapter
Attaching Parts
249-0294 ' 12 Scrow, Cap - Hex Head (M5 x 12mm)
249-0307 12 Washer, Lock -~ Spring (MS)
249-0365 12 Washer, Flat (MS) ,
2 249-0533 1 Adapter, Generator SAE O 1
3 249-H437 4 8 Screw, Cap - Hex Head (M20 x TEmm)
¢ 248-0230 . ' 1 Plate, Pressure -
54 249-0276 6 Disc, Drive SAE 18
8 249-0277 1 Spacer
T Note 1. 1 Rator, Generator (Includes Exciter, Key, and Rectifier Assy)
B 249-0512 1 Rotor, Exciter (Does Not Inc]ude flectifier Assy)
9 249-0620 1 Key
1
3
3
1

K

Notes: 1. Item not stocked, replacement available only on special order with
lorg Tead tvime likely,

Redistribution or publication of this document
by any means, is strictly prohibited.




» Generator.. . . ... ..
Rotor Section

SAE D/ SAE 18
Fram‘e;:f_

Redistribution or publication of this document
by any means, is strictly prohibited.



P i ) Generator. . . . .. “
i . e Rotor Section &
L SAE' 0/ SAE 18
P Frame 7
{ _ . -
REF  CPS o CEC o QTY PART : .
NO. PART NO. PART NO, USED DESCRIPTION ' noa
. 1 249-0482 .- 2 Screen, Air - Adapter ‘
Attaching Parts K -
K 248-0294 12 Screw, Cap - Hex Head (M5 x 12mm) /
- , 244-0307 ! 12 Washer, Lock - Spring {M5)
Y ' 209-D365 , 12 Washer., Flat (M5} N
2 49-0481 1 Adapter, Generator SAE @
3 746-0444 8 Screw, Cap - Hex Head (M24 x 75mm}
4 1249-0467 1 Plate, Pressure
5 12450469 & Disc, Drive SAE 18
& 1248-0468 1 Spacer .
7 Note 1. i Rotor. Gererator (Inclides Exciter, Key, and Rectifier Assy)
B 249-0503 1 Rotor, Exciter {Does Netr I[nclude Rectifier Assy)
9 1249-0620 1 Key '
10 [249-023T | 1 Rectifier Assy [Includes Diodes)
11 249-0238 . 3 fliede, Forward Polarity
12 .#49-0238 3 Diode, Reverse Polarity
13 1 Varister

249-0566

o

LB
Notes: 1. Item not stocked. replacement available only on special order with
long lead rime likely.

-".,
Redistribution or publication of this documént
by any means, is strictly prohibited.




e ‘ . Generator =~ C
v ' Permgnent Magnet Exciter

f

- M

il

REF  CPP CEC QTY PART .
NO.  PART NO. PART NO. USED DESCRIPTION

1 - 249-0487, 1 Cover
Attaching Parte For Cover

. ,248~02%4 . 3 Screw, Cap ~ Hex Head (MS x 12mm)
. 249-0307 L3 Washer, Lock (MS) :
Y2 249-0423 % 3 Pillar, Threaded
3 249~047%6 E 1 Stator, Excirer with Frame
4 Rotor, Bxciter (Select Retor as Required) oo
249~-0427 1 frame 2, 3, 4 Generators
245-ChA4 1 Frame 5, 8, 7 Generators
! Attgeching Parnts For Rotor {Select Bolr as Required)
249-3399 1 Belt - Frame 2, '3, 4 Generatois
249-0455 i Belt - Frame 5, 6, 7 Geperators
245-6202 1 Washer, Lock (M10) . -
H 249-0313 1 Pin, Dowel

e

Redistribution or publication of this document
by any means, is strictly prohibited.




S e e T . 3
B A R . ' b - e ./
e, T T o T T ‘. .

"TABLE OF CONTENTS ,f

' /
Control, G@nératar - P ‘...... 53
Control Panel, Generator (Sets with LED Indicator Lights)...... 55
LN

Control Panel, Generator (Sets with Bulb Indicator Lights)..... 57 \
Control Panel, Engine (Sets with LED Indicator Lights)......... 59
Control Panel, Engine (Sets with Bulb Indicator Lights)....... . B1

Control Wiring Harnesses (Sets with LED Indicator Lights})...... B3

. Control.Wiring Harnesses (Sets with Bulb Indicator Lights)..... 65
Control Internal Components (Sets with LED Ind Lights)...... +e. BB
’ Contrgy Internal Components (Sets with Bulb Ind Lights)........ 87 -
Control Alarm Meodule ......... M T e et e e 68
™
S "
S Srith
k-\‘?'?‘ﬁ

Redistribution or publication of this document
by any means, is strictly prohibited.




tenerator Set Control

Redistribution or publication of this document
by any means, is strictly prohibited.




REF  CPS
N,  PART NGO,
i
862-1001
850-1040
2 Note 1
815-0701
3
4
5
6 337-2402
; . an,'2~a§.10
302-1966-
302~1866
302-1866~
B02-1866
 302-1866-
3G2-1866~
J02-1866~
302~1886+
302-1866
Notes:

1. Item not stocked,

CEC

"PART o,

70299
70189

3016086

3016849
204493

05 3011674

-08 3011678 °

13 30iiee?

-15 3011684

17 3011688

21 30118380
24 3014135
27 305147%
28 3051480

repiacement available only an special order with . k

Tong lead time likeif

r

Generator_Set Comtrol. .
. nool [
# e ny

Qry’ PARY - ; :
USED ~ DESCRIPTION .

IEr Cantrol, Genar&tcr Set (See Items 3 Thrh 5 for Components)

. Attaching Parts for Contro]

8 Nut, Hex {1/4-20)

[ W; - Lack - Spring (1/&“} .

1 Cow! b Gontra] ( o

Attaching, Part for Cover

i Scraw, %hine ~ Round Head (1/4-20 x 178"}

REF Control Parel, Generator {See Separate Pages for owpﬁﬁan*s)
R=F Cantrol Pangl. Engine (See 3eparate Pages for Comoonents)
RZ- Internal Components ang Wir1ng Harnesses {See Separare Pages

Selection)
1 Lead, Electrical - Ground
4 Mgunt. Vibratien ’
Transformer, Current (Sslect as Requlred]

3 400:5 Ratia (Used with 2007400 AMP Ammezzer)

ki 600-5 Ratio (Used with 300/600 AMP Ammecer)

3 800:5 Ratio (Used with 400/800 AMP Ammeter)

3 1000:5 Ratio {Used with 500/1000 AMP Ammeter) . -

3 1200:5 Ratio (Used with 600/1200 AMP Ammeter and 1200 AMP

Single Scale Ammeter) .

3 1600:5 Ratio (Used with 800/1B00 AMP tmmever)

3 2000:5 Ratio (Used with 1600/2000 AMP Ammeter)

3 2800.5 Ratio (Used with 2500 AMP Single Scale Ammeter)

2 3000:5 Ravio {Used with 1500/3000 AMP & 3000 AMP Single
- Scale Ammeters) .

-

£

Redistribution or publication of this docuﬁm‘ent
by any means, is strictly prohibited.



Generator ‘Control Panel
Wwith L E D Indicater Lights

4

Redistribution or publication of this documént

by any means, is strictly prohibited.



D o -1 0 (0 e Lk pS -

Ll o

13
14
15

18

17
19
19
20
21
22

K

- RS
- PART NO.

N

812-0075

306-3523
885381
870-0437
306-3522
BT0-0451 -
300~-3283
300-3282
300-3281

308-0885-06
308-0B85-00
308-0BE5-11
08-¢885-08
$22~0398
322-0387-01
322-0406
322-0404-01
322-0405
308-0884
303~0288
302-1860

302-1856
302-1858

302-1871-05
3c2-1862
302-1863
30z-1871-08
302-1864
302-1863
302-1871-91
302-1871-0%
302-1871-10

ane2-1871-02
302-1871-03
302-1871-04
302-1871-07
362-1871-08

cEC .
PART NO.

T0646

3053064
3053063
3053062

3018087
3015058
3055738
3035149
3038016
3035018
3056064
3056065
30360632
3015860
3058451
3056071

3015043
30150424

v

3039330
3015033
3015036
3051478
3015637
3015038
3015038
3059965
2059966

3015040
3015041
3015042
3051472
3051480

S D A

Generator Control Panel,_ ..

With L' E O Indicater Lights - : L
' ‘ PR " IL ) - | lE‘ L
L ' €

el et P ed ] e j= Y

e Y R RD R ) e e

o

P b b et bt den it et ek

[ Py

PART
ﬂESGRIPTIDN .
Harness, Wiring (See Separate Pagea for Se1ezcyon
and App]icat1ons}
Screw, Machine - Round Heau {#8=-32 x 1/4")
Shield, Switch ’
Recal (Warning)
Nuz, Acarn = Plastic Te ok
Shield, Merers
Nut, Self-iccking - Hex (#8-32 }
Pringed Circuir Bcard - 10 LEG Lights
Printed Circust 8oard ~ 4 LED Lights
Printed Circvit Bozrnd - 2 LED Lighrs
Switen, Toggle
{AUTOSTART ON/OFF/STANDBY}
{SYNCHRQNIZTNG)
Switch, Toggle {[ALARM SILENCE)
Switch, Toggie (PANEL LIGHTS)
Light, Pane! (Less Bulb)
Bulh, Incandescent
Lens, Clear (SfNCHRONIZINE)
Bulb, Incandescent
Sccket, Light
Switeh, Se]ector[lnc.udes Krob}
Rheostar
Wattmerter
Meter (TYPICAL) .
velimater v
Frequency /RPM
Ammerer [%8lect a2¢ Required) - ;
CUAL SCALE . Q
200/400 AMP b
300/600 AMP
400/800 AMP
540/1000 AMP
BOU/120C AMP
BOR/ 1600 AMP
100042000 AMP
1500/3000 AMP
2000/4000 AMP
SINGLE SCALE
1200 AMP y

1500 AMP . v
2000 AMP . S

2500 AMP

060 AMP . -

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator Control Panel
With Bulb Indicator Lights

t
c
[}
£
3
[$)
o

©
(2]

e

=

b
o
c

kS

2
[0
(&]

e}

>3
o
.
o
c
o

2

=}

Q0

=
=

(2]
o
[0}
e

by any means, is strictly prohibited.




Lo Generator Control Panel
 With Bulb Indicater’ Lights

. B "
i | ! k!
2
| , X {
REF CPS ‘CEC QTY PART
. NG. | PART NO. - PART NO. USED DESCRIPTION
, .
1 REF Harness, Wiring {See Separate Pages far Selection
L and Applications) -
2 412-0075 ? Scraw, Machine ~ Round Head (#8-32 x 1/4")
3 3063523 L Shield, Switch
4 - 98-5387 ! L Decal (Warning)
5 870-0437 7 Nut. Acorn - Plastic i
3 306-3522 i snield, Meters '
k 7 Lens, Indicator Light
3018785 2 Orange
3018798 1 Red
. 3018797 . 1 Green
N 30187¢e8 2 ~White {SYNCHRONIZING)
8 3018799 2] Buib, Incandescent
9 Socket & Socker with Switch
3018800 7 Socket, Light
) 014667 i Socket, Light with Push $witch
10 3015133 4 Light. Imdicator - Red Lens (UPPER/LOWER SCALE INDIGCATING)
11 " Switch, Toggtie
308~GBB5-05 3018087 1 (AUTOSTART-ON/OFF /STANDSEY)
308~0885-06 3015053 1 (SYNCHRONIZING}
12 308-0885-11 3055738 1 Switch, Toggle [ALARM SILENCE)
13 308-0685-0B 3035149 i Switch. Toggle (PAMEL LIGHTS)
14 3z2-0398 3038016 3 Light. Parel,.{Less Bulb)
15 ,322-0387-01 3033018 2 Bulb, Incandescent
16 3015018 1 Wagtmeter
17 . ) Mezer
3p2-1856 3015043 1 Volimeter
~ 302~-1858 aglgoad 1 frequency/RPM ©
e Ammeter {Select as Reguired)
~ DUAL SCALE
302-1871-05 3038530 1 200,800 AMP
307-1862 3015038 P 300/600 AMP .
302-1863 3015038 X 4007800 AMP
. 3G2~1871-06 3051478 1 50C/1600 AvP
302-1884 3018037 1 BCO/1200 AMP
302-1855 015058 i a0/ 1B00 AMP
307-1871-01 301503¢ e 1000/2000 aMP
302-1871-09 3059965 I 1500/3000 AMP
302-1871-10 3059&6 13 20004000 AMP
SINGLE SCALE .
302-1871-02 3015040 1 e 1200 awe i 2
302-1871-03 3015041 it 15G0 AP
30z-1871-04" 3015042 1 2008 AME
302-1871-07 30514739 i 2500 AMP
302-1871-08 3051480 i 3000 AMP 4
14 308-0884 3015860 1 Switch. Selector{Includes Knoh)
19 303~G288 3058451 1 Rhecstat

" Redistribution or publication of this document
by any means, is strictly prohibited.




i S Engine Control Panel
With L E D Indicator Léghts

¥
4
& ’ Redistribution or publication of this document

by any means, is strictly prohibited.



Engine Control Panel
With L E O Indieator-Lights - -

T T : o ‘ ' A
: ; “ ' St it ! kN
i . O 1
|1 i , '
o ’ v ' - —_—— e
, * T 4 A -
" s REF ' OPS TEC qQrY. PART . .
' “NQ. PART NO.  PART NG, USED  DESCRIPTION . Lo \
- v
1 338-2252 5053044 1 Harness, Wiring (Includes items 2 & 3}
2 308-08B5~09 3055486 1 . Switeh, Toggle [CRANK]
3 308-0855-01 102037 1 Switch, Toggle (START/RUN/DFF)
4 B70-045%,  TOB4E 4 4 Nut. Self-locking = Hex (#8-32")
§ ' 528-0052 128008 4 washer, Flat [3/16") ° g
] 6§ 4 v Printed Gircuit Board (Encludes Test Lamp Switeh)
. anp-3279 3053068, 1 .S L E DO Indicator Lights
300-3280 . 3053061 i 8 L ED Indicator Lights
64  30B*0885-10 3055487 a1 Switch, Toggle {LAMP TEST)
7 308-p885-03, 3015053 1 Switch, Toggle (RAISE/LOWER)
&, 303-0290 3015105 1 Patentiometer (SPEED ADJUST
9 320-16186 3034953 1 Circuit Breaker o -
10 308-0885-02 104215 1 Switch, Toggle [RUN/IDLE}
11 302-1855 3031738 ¢ 1 . Tachometer

12 Gauge/Meter ,

193-0400-01 3015237 1« Gauge, MPassure - 011
193-0401-01 3015233 1 Gauge, Temperature = 011
193=~0402-01 3015234 1 Gauge, Temperaturs =~ Water
302-1857-01 3015235 1+ Voltmeter ‘ o .
: . 302-1859-01 3035766 1 Hourme ter . ‘
1 %

'1

Redistribution or publication of this document
by any means, is strictly prohibited.




e

L it -

x Engine Control Panel-
’ With Bulb Indicator Lightw®

Redistribution or publication of this document
by any means, is strictly prohibited.




RS
PART NO.

308-4885-09
308~0885-01

3

4

5

6

7 208-0885-03
8  303-0290

5  370-1616

10 308-0885-02
11 302-1885

12

. 193-0400-01
"83-0401-01
183-0402-01
302-1857-01
302-1859-01

tee
PART! NO.
‘3635126

3055438
102087

3018795
3018799
3018300

3015053
3015108
3034953
104215

3031734

3015732
2415223

3015234
3018235

2035768

L

REC . . <

S - . . . S . ar

-Engihg.aanitﬁlmﬁanﬂl_ R !

" With Bulb Indicator Lights

QY

USED

L e e el S PRI P ]

3 bt vk pea

PART
DESCRIPTION B
Harpess, Wiring [Includes items 2 & 3} ‘
Switch, Togale [CRANK}
switch, Toggle (START/RUN/OFF}
Lens, Light {ORANGE) Oy
Bulb, Light
Socket, Light
Switch, Toggle [RATSE/LOWER) . i
Potent iometer (SPEED ADJUST) *
Circuit Breaker
Switch, Toggle (RUN/IDLE)
Tachometer
Gauge or Meter

Gauge. Przssure — 011

Gauge, Temperature - Oil

Gauge, Temperature - Water

Voltmeter

Hourmeter

Redistrikution or publication of this document
by any means, is strictly prohibited.



~ Wiring Harnesses

Set Lontrol
(Sets With LED Indicator Lights)

TR T

\

Redistribution or publicatioh" of this document

by any means, is strictly prohibited.

VRSN
NP




SR i P L P

I . .. det Contro'l - w’,f),bngH@rnesses

(Sets Rith LED Indid"étor L1ghts)

} .
a# ops | cEd QrY

R ‘ " PART
NO.  PART. HO. PART W, (USED . DESGRIPTION
L [
- ® 1. 338-2255 3053048 1 Harness, Wiring (PCB TO LED PCB)
12 338~2253 3056066 1 Harness, erxng {PCB TO WATTMETER)
'3 T328-2250 . 3035147 1 Harness, Wiring. (PCB TO VOLT/AMP SELECTOR swxmu}
4 | 338-2253 3053048 1 Harrness, Wiring {PCB TQ AC METER) -
3 '33p-2383 3053033 i Harness, Wiring (PCB TO RESISTORS AND SYNCHRONIZING SWITCH;
: *o. ' Includes The Resistors and Switch} B
6 208~0885+06 2015058 1 Switch, Toggle (SYNCHRONIZING) -
7 3055739 2 Resistor, Wirewound with Mounting Bracker
: . Attaching Parts for Resistor
8600003 043636 4 Nut, Hex
850-0010 3043637 4 Washer. Lock - Spring
5 338-2312 3036089 2 Harness, Wiring (RIGH/LOW WYE ADAPTER)
] 339-2256 3056061 1 Harness, Wiring (PCB TO PANEL.LIGHTS AND SWITCH: Includes
The Switch)
10 308-0885-08 2035148 1 Switch, Toggle (PANEL LIGHTS)
11 338-2248 3035132 1 Harnpess Assembly, Wiring (ENGINE CONTROL #CB TO GENERATOR
' CONTROL PCB)
12 o Harness Assembly, Wiring - With Shielded Leads {ENGINE WIRING
L N HARNESS TO ENGINE CONTROL PCB; Seipct Lengrh as App]1cab1e]
338-2301-03 3053039 1 9.3 Feet
338-2301-04 3053040 1 11.3 Feet
338-2201-05 3053041 1‘\ 1%.3 Feet
338-2301~06 3053042 1 25.3 Feet
338-2301-Q7 3053043 1 50.0 Feet
13 331-0525 204494 1 Gasket. Conduir .
1 Harness, Wiring {PCB TO GEN TERMMNAL BLOCK) '

r 338-2251 3044442

F
b

v
i

Redistribution or publication of this document
by any means, is strictly prohibited.




‘5et Control - 'N"ir:ing.Harnesses
(Sets With Bulb Indicator Lights)

Tl

e et

Redistribution or‘py'b_lication of this document
by any means, is stiictly prohibited.

W T " e
AN .m uh.v?.._\ N
SO WS

D W

5

. S

Doy N
R
w Y Ny T




13

éps
PART No.

. 338-2250

J08-0885-06

8800003

850~0G10

.A38-2249

33e-7356

308-0885-08
338-2248

T

foax

gaaazzvs—n1
3822 T6~02
338-2276-03
338-2276-04

- 338-2276-05

331-0525

GEG

PART NO.

3035145

- - " 3015118
308-0885-04

3015088
3035142
3035147

30351##

3035147

3015038
Joisiee

3043636
3043837
3033140
3056061

3035148
3035132

3035127
3035128
3035129
3035130
3035131
204484

o e

Set CQntra1

<

-y

H1r1ng Harnesses

(Sets H%th Bu1b Ind1qator Lights)

QTYI

" USED

:

e

[

L I A o

-

[

C o Co o . "

- PART
DESGRIPTION -

Harness, Wiring (PCB TO HORN, SWITCH AND INDICATGR LIGHTS:
Includes jhe Horn and Sw1tch}
Harn, .
Switch, Togale (ALARM SILENCE}
Harness, W1r1ng {PCB TO WATT TRANSDUCER)
Harness, Wiring (PCB TG VOLT/AMP SELECTOR SWITCH)
Harresa, Wiring (PCB TQ AC METER AND RED INDICATOR LIGHTS;
Includes Red Indicater Lights)
Harness, Wiring {PCB TC RESISTORS, SYNCHRONIZING -LIGHTS AND
SWITCH: Includes The Resistors and Switch)
Switch, Toggle (SYNGHRONIZING) .
Resistar, Wirewound with Mcunting Bracket
Attaching Parts for Resistor
Nut. Hex B
Washer, Lock - Spring
Harness, Wiring ﬁH[GH/LDW WYE ADAPTER)
Harness, Wiring (PCB TO PANFL. LIGHTS AND SWITCH:
The Switch)
Switch, Yoggle (PANEL LIGHTS)
Harness Assembly, Wiring [ENGINE CONTROL PCO TO GENERATOR
CONTRQL. £CB}
Harness Assembly, Wiring {(ENGINE WIRING HARNESS TOQ ENGINE
CONTROL PCB; Select Lgngth as Applicable)
5.3 Fent
7.3 Feet
2.3 Feet
11.3 Feer
15.1 Feet
Gasket, Conduit

Includes

Redistribution c')r publicatioh of this document

by any means, is strictly prohibited.



f

Set Control/ -~ Internal Components ~-
{Sets With LED Indicator Lights)’ !

REF  LCPS$ « CEC erY - PART "
ND. PART NO. PART NOD. USED DESCRIPTION

307-2623 3034957

1 1 Retainer, Ralay
2 307-2822 3034958 1 Relay
3 338-2254 053047 1 Harness, Wiring — AuteStart to LEDs {Includes Switch)
4 308-0885-05 3015087 1 switeh, Toggle {AutoStert)
5 300~3277 3054341 1 Board. Printed Circuit - AuteStart 1
: ~5 Attaching Parts for Board
B15~-0702 70310 4 Serew, Machine — Pan Head (#6~32 x 3/8")
850-1020 70262 4 Washer, Lock - Spring (46)
<] 151-0683-03 3062323 1 Control, Soverpor
. Attaching Parts for Board
815-0702 10310 4 Screw, Machine - Pan Head (#6-32.x 3/8")
850-1020 70262 4 Washer, Lock ~ Spring {#6)
b Control or Circuit Hoard (Selact as éspplicable)
309-0574 3036453 i Caontrol, Qverspeed ®
s 306-3591 3035015 1 Board, Adapter -~ Hydraulic Governor
Atvtaching Parts for Hoard
815-0702 70310 4 Screw, Machine - Fan Head (#6-32 = 3/8")
85021020 70262 4 Washer. Lock - Spring {46}
g ggz_gggi ggg:gg; ; ’;:?2;””- Relay. Redistribution or publication of this document

by any means, is strictly prohibited.



NV L - . L . I

. 8et Control - :In.ténnél._.ﬂnmp.onen.ts
(Sets With -Bulb Indioater Lights) e

PART NO. PART NG.
3072623 3034937
2 307-1622 3034958
3 3035143
4 308-0985-03% 3015087
§ —-308-3277 - —30b434l -

DESCRIPTION

Retainer, Relay

Relay A 2
Harness, Wiring - AutoStart to Bulbs (Includes Swit
Switch, Toggie [AutoStar:g)

Board, Frinted Circuit ~ AutoStart

Attaching Parts for Board

815-0702 70310 4 Screw. Machine - Pan Head. (#6-32 » 3/8")

g ]

I B50-1020 70262 4 Washer, Leck - Spring (#6}
' 151-0683-03 3062323 1 Lantrel, Governor ]
Artaching Parts for Board .
B15-0702 70310 4 Screw, Machine - Pan Head {#6-32 x 3/8"]
#50-1020 70282 4 Washer, {occk - Spring [48) .
7 Control or Circuit Board (Select as Applicable)
308-0574 3036453 i Control, Overspeed
4 3po-3591 3035015 H ‘Board, Adapter - Hydraulic Governor
Atraching Parts “for Board
B15-0702 70310 4 Screw, Maching - Pan Head! (#6-32 x 3/8")
. B50~1020- 70262 Z Washer, Lock - Spring (48
8 307-2623 3034957 1 Retainer, Relay
o 207-2684 3034962 1 Relay
ic ' 3015019 1 Harness, Wiring - Trafsducer to Wattmeter
Attaching Parts. for Harness
— B 301879z 2 Screw, Self-Tapping - Round Head :
¢ v R 3015017 1 Transducer, Watt

Redistribution or publication of this ddcument
by any means, is strictly prohibited.

Attaching Parts for Transducar



’

Set Control - Alarm Module

REF CPS CEC QY PART
NO. PART KG.  PART NO. USED  DESGRIPTION
1 338-2257 3056062 1 Harness, Wiring < Alarm Board to Gen Contrel Board
2} Module, Alarm (Includes PC Boarg, Horn. Switch and Electrical
_eads to HMern, Switch and Gererator Term'nz) Board)
003286 3054295 1 Seis with Feur Fault Indicators
300-3287 3054297 1 Sets with Six Fault [ndichrors .
3 Board, Printed Circuit - Alarm Module (Includes Fuse)
Note 1 Note 2 1 Sets with Four Faulty Indicaters
. Note 1 Note 2 1 Sets with Six Fawlt Indicarors

: Attaching Parts for Board o
B870-0451 70646 "

308-0885-11 3055738
333~0405-02 149806

Bwiteh, Toggle
Horn, Electridal with PC Board and Weathertight Box
for Outdoor Applications. NOT PART OF SET ALARM MCDULE!

4 Huy, Self-locking - Hex (48-32)
526-0352 128006 4 Washer, Flat [#/16")
Note 3 3062691 1 Fuse .
333-0133 1 Harn, Electrical - 24VDC

1

1

-1

NOTES: 1. Not stocked as replasemeny item, order applicable Item 2 for replacement,
e 2. Mot Stecked as replacement item, order appbicable Item 2 for replacement

yort Btoc,kw as replacement item. Redistribution or publication of this document

by any means, is strictly proh‘lbited.

@ - e




